CONTROL AGENCY

MINNESOTA POLLUTION

National Pollutant Discharge Elimination System/State Disposal System

MNO0024571

City of Red Wing

Permittee:

Facility name:

Receiving water:

City: Red Wing County: Goodhue
Issuance date: March 1, 2020
Expiration date: February 28, 2025

Red Wing Wastewater Treatment Facility
Mississippi River - Class 2Bg, 3C, 4A, 4B, 5, b water

The state of Minnesota, on behalf of its citizens through the Minnesota Pollution Control Agency (MPCA), authorizes the
Permittee to operate a disposal system at the facility named above and to discharge from this facility to the receiving
water named above, in accordance with the requirements of this permit.

The goal of this permit is to reduce poliutant levels in point source discharges and protect water quality in accordance
with the U.S. Clean Water Act, Minnesota statutes and rules, and federal laws and regulations.

This permit is effective on the issuance date identified above. This permit expires at midnight on the expiration date

identified above.

Signature:
This document has been electronically signed.
Paul Kimman
Supervisor
Southeast/Southwest Regional Unit
Municipal Division
Submit eDMRs

Submit via the MPCA e-Services at
https://rsp.pca.state.mn.us/TEMPQO RSP/Orchestrate.do?initiate
={rye

Submit WQ reports to:

Electronically: wg.submittals.mpca@state.mn.us

Include Water quolity submittals form:
https://www.pca.state.mn.us/sites/default/files/wa-wwprm?7-
71.docx

Or, by mail:

Attention: WQ Submittals Center

Minnesota Pollution Control Agency

520 Lafayette Road North

St. Paul, MN 55155-4194

Whole Effluent Testing (WET) and Pretreatment Annual Reports
must be mailed to the WQ Submittals Center

t-wg-wwprm2-07 « LB 18 « 6/14/19

for the Minnesota Pollution Control Agency

Questions on this permit?
For eDMR and other permit reporting issues, contact:
lennifer Satnik (jennifer.satnik@state.mn.us) 651-757-2692

For specific permit requirements, please refer to:
Steven Speltz {steven.speltz@state.mn.us) 507-206-2602

Wastewater Permit Program general questions, contact:
MPCA, 651-282-6143 or 800-657-3938.


https://www.pca.state.mn.us/sites/default/files/wq-wwprm7
mailto:wq.submittals.mpca@state.mn.us
mailto:steven.speltz@state.mn.us
mailto:iennifer.satnik@state.mn.us
https://Orchestrate.do

Permit issued: March 1, 2020 ' MNO024571

Permit expires: February 28, 2025 Page 2 of 41
Table of Contents

Page

1. Permitted facility dESCIIPTION ..oovri et sttt es s es e eea et s s st eseses et e eb e b st ereetassmasts s teeasaeesarsane NS 3

2. Location map of permitted facility .....cccoveiiiiiie e are et e e e e 5

T B oY s 1 = T o 1 O O O S SRS SRR 6

4. Summary Of stAtions aNG STATION J0TALIONS ceriiicr e acerieerrrrrers s censaesrssss e sees s sresebesbeerasresstssseasisssresssesmrssesneones 7

D P RTIMUE FROUITEIMEIES Lot itveeceierestieesvvbrsceesorseeeeteeressssensssnsaavasssasessst e snsssssnnsseenssyeesssersnsrnsenrtnes it snasssasetsesssseeretersasneras 8

6. SUDMITEAl @CHION SUNMMEIY orrieiiiieieciicie ettt cretsenc e s e et e seaaebesarseaassse ssbees sbaesasse sasassraeessnsasenssasasassesansess srvnnens 35

7. 37

LIMTES @10 MOMIEOIINE et ciivrirre e rscreira e cveses s ke bsasb e aees steasnes e e areesrseseesatssraesates staseasan satesessarsesascesnnetsabs anesreeatsersns



Permit issued: March 1, 2020 MNO0024571
Permit expires: February 28, 2025 Page 3of41

1. Permitted facility description

The Red Wing Red Wing Wastewater Treatment Facility {(WWTP) {facility) is located at 1020 E 5th St, Red ng,
Minnesota 55066, Goodhue County.

This Class A Facility consists of:

The sanitary sewer collection system includes approximately 100 miles of municipally owned gravity sewer ranging
from eight-inches to 30-inches, nine submersibie lift stations and the associated forcemains. The collection area is
essentially limited to the city limits, though there are rural areas within the city limits that utilize individual on-site
systems. All sanitary sewers are separate sewers. Those sewers that were formerly combined were separated during

the years 1980 to 2000.

The industrial pretreatment plant consists of a mechanical bar screen, manual bar screen, influent pump station,
influent flow meter, chemical addition, a pH adjustment mixing tank, two flocculation mixing tanks, two primary
clarifiers, two final clarifiers, effluent flow meter and effluent pumping. Wastewater is predominantly generated by the
" S.B. Foot Tanning Company, which is located immediately adjacent to the industrial pretreatment plant. Chemical
addition includes a cationic polymer and ferric chloride to coagulate the suspended solids and caustic soda to adjust the
pH. An anionic polymer is added upstream from the primary clarifiers to promote flocculation and settling. The primary
objective is to reduce chromium levels in the wastewater before it is pumped to the Hay Creek Trail trunk sewer for
conveyance to the main treatment facility. Settled sludge is pumped to two sludge storage tanks prior to being
dewatered using a rotary press screen and is hauled to an industrial landfill for final disposal. A cationic polymer is used
in the sludge dewatering process. Industrial pretreatment plant effluent is pumped to a trunk sewer leading to the main
treatment facility and is treated and discharged with the flow from the main treatment facility. Basin 5, a dewatering
pad, is located on the pretreatment campus, to be used for emergency dewatering of pretreatment sludge and as a
receiving site for the contents from the city's sewer Vactor truck operations.

The main lift station is located approximately 2500 feet west of the main treatment facility and includes a mechanical
fine screen and two vortex grit removal systems. Screenings are compressed and grit is washed and drained prior to

disposal.

The main treatment facility is located on the bank of the Mississippi River and consists of two primary clarifiers, two
trickling filters, ferric chloride feed system for phosphorus removal, two intermediate clarifiers, an intermediate pump
station, two trains of rotating biological contactors {10 units), two final clarifiers, chiorine contact tank for disinfection,
dechlorination with sulfur dioxide, and post aeration. Sludge is anaerobically digested in one primary and one secondary
digester and then land applied to agricultural land as Class B biosolids. Sand drying beds are also available for storage;
however, biosolids are typically land applied as a liguid. Methane generated during sludge digestion is used by a boiler
to provide heat for the digestion process.

The main treatment facility has a continuous discharge (SDO06) to the Mississippi River {Class 2Bg, 3C, 4A, 4B, 5, 6 water)
and is designed to treat an average wet weather (AWW) flow of 4.0 million gallons per day (mgd) with a five-day
biochemical oxygen demand concentration of 156 milligrams per liter (mg/L) and a total suspended solids concentration
of 145 mg/L. There are no other outfalls or bypasses at the main treatment facility or in the collection system.

Changes to the facility may result in an increase in poliutant loading to surface waters or other causes of degradation to
surface waters. If a change to the facility will result in a net increase in pollutant loading or other causes of degradation
that exceed the maximum loading authorized through conditions specified in the existing permit, the changes to the
facility are subject to antidegradation requirements found in Minn. R. 7050.0250 to 7050.0335.



MN0024571

Permit issued: March 1, 2020
Page 4 of 41

Permit expires: February 28, 2025

This Permit also complies with Minn. R. 7053.0275 regarding anti-backsliding.

Any point source discharger of sewage, industrial, or other wastes for which a National Pollutant Discharge Elimination
System (NPDES} permit has been issued by the MPCA that contains effluent limits more stringent than those that would
be established by Minn. R. 7053.0215 to 7053.0265 shall continue to meet the effluent limits established by the permit,
unless the permittee establishes that less stringent effluent limits are allowable pursuant to federal law, under section

402{0) of the Clean Water Act, United States Code, title 33, section 1342,



Permit issued: March 1, 2020

MNQ024571
Permit expires: February 28, 2025

Page 5 of 41

2. Location map of permitted facility
Topographic Map of Permitted Facility
MNCLZ4571, Red Wing Wastewaler Treaiment Facllity
T113N, R14W, Section 28

Sed ng, Gsodhue County, aneso,a
&gp@ Y

P ' ; - i

 Faciity Outfall SD006 & Location of Facliy |
Stormwater Manitoring 80007

f
|
)

i
?

Bench Streetindustnal Pretrﬁ-atmem F&c!hty ; s
& Stormwater Monitoring 30008

Map rroduced by MPCA Staf, 6/¢szc 19 I T T T /
Sealer 124,000 0 .25 05 1 Miles




MNO0024571
Page 6 of 41

Permit expires: February 28, 2025
Flow diagram

Permit issued: March 1, 2020

3.

e e R T

_ U CTR R J f \ J
; S N L] nm T Mun _: . g
i ! N il | !

Removal Locsted

at Pump Station — : Aciual piping
w_a_m_@mu 18 j&ma locations differs
or land application 4 - WA . from flow dlagream
as Class B figquid @!@ﬁﬂ P SEE 2




Permit issued: March 1, 2020
Permit expires: February 28, 2025

4. Summary of stations and station locations

MN0024571
Page 7 of 41

Station Type of station Local name PLS location
SDO06 Effluent To Surface Water Total Facility Discharge T113N, R14W, 529, NW
A Quarter

5D007 Stormwater, Non-specific Runoff Stormwater Discharge T113N, R14W, 529, NW
Quarter '

sD008 Stormwater, Non-specific Runoff Stormwater Discharge T113N, R14W, 336, SW
Quarter

WS001 Influent Waste Influent Waste Stream T113N, R14W, 529, NW

Quarter




Permit issued: March 1, 2020
Permit expires: February 28, 2025

5. Permit requirements

MN0024571
Page 8 of 41

50006

Effluent To
Surface Water

Surface Discharge: Class A Major Facility Effluent Requirements

511

The Permittee shall submit a monthly DMR: Due by 21 days after the end of each calendar month
following permit issuance. [Minn. R. 7001.0150, subp. 2(B}}

5.1.2

Sarnpling Location. [Minn. R, 7001.0150, subp. 2{B}]

51.3

Grab and composite samples for Station SD006 shall be taken at a point representative of the
wastewater treatment facility discharge to the Mississippi River. [Minn. R. 7001.0150, subp. 2(B}]

514

The Permittee shall submit monitoring results in accordance with the limits and monitoring
requirements for this station. If conditions are such that no sample can be acquired, the Permittee
shall report "No Flow" or "No Discharge"” on Discharge Monitoring Report {(DMR) and shall add a
Comments attachment to the DMR detailing why the sample was not collected. [Minn. R. 7001.0150,
subp. 2{B}]

Acute Toxicity Requirements

5.25

General Requirements. [Minn. R. 7001]

526

This permit does not include an acute whole effluent toxicity limit; however the facility has a whole
effluent toxicity testing monitoring requirement and is required to conduct acute toxicity tests for
Surface Discharge Station SD006. Results of acute toxicity tests will be evaluated against @ monitoring
threshold value of 6.9999 TUa. [Minn. R. 7053}

5.2.7

The Permittee shall submit annual acute toxicity test battery results: Due 180 calendar days after
Permit Issuance Date annually and annually thereafter. [Minn. R, 7001}

528

Species and Procedural Requirements. [Minn. R. 7001]

5.2.8

Tests shall be conducted in accordance with procedures outlined in EPA-821-R-02-012 "Methods for
Measuring the Acute Toxicity of Effluents and Receiving Waters to Freshwater and Marine Organisms"
- Fifth Edition {Acute Manual) and any revisions to the Manual. Any test that is begun with an effluent
sample that is equal to or exceeds a total ammonia concentration of 5.0 mg/l may use the carbon
dioxide-controlled atmosphere technigue to control pH drift. [Minn. R, 7001]

5.2.10

Test organisms for each test battery shall include the fathead minnow (Pimephales promelas}-Method
2001.0, Ceriodaphnia dubia-Method 2002.0, and Daphnia magna-Method 2021.0 or any updates to